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Result:

1. Testing Item : Vee-Lok Instrument Valves Hydrostatic Test
2. Test Products :

Table-1
No. Descriptions Material Part No. of Samples Tested
1 Needle Valve, 1/4”NPT-Male x Female 316 S.S. BNVS4MF
2 Needle Valve, 1/2°NPT-Male x Female 316 S.S. HBNVSEMF
3 Needle Valve, 1/2”NPT-Male x Female 316 S.S. HBNVS8MF10
Block & Bleed Valve, Inlet: 1/2”"NPT-Male,
| Outlet: 1/2”NPT-Female, Vent: 1/4”NPT 0 MUME
5 Ball Valve, 1/2”NPT-Female x Female 316 S.S. HPBVO01S8FF
6 Check Valve, 1/2”NPT-Female x Female 316 S.S. CVO01S8FF

3. Test Date and Place : 2012/07/27 ; 3F. No.3, Lane 551, Sec.1, Wanshou Rd.,
Gueishan Township, Taoyuan County 333, Taiwan

4. Test Condition -

Table-2
No. Part No. of Samples Tested Working Pressure (psi) Test Pressure (psi)
1 BNVS4MF 6,000 9,000
2 HBNVS8MF 6,000 9,000
3 HBNVS8MF10 10,000 15,000
4 2VMO1S8MF 6,000 9,000
5 HPBVO0I1SS8FF 6,000 9,000
6 CV01S8FF 6,000 9,000

Note : (DTest Pressure is 1.5 Times Working Pressure.
(2)After Hydrostatic test with water, only No.5(Part No. HPBV01S8FF) is tested with
Nitrogen at 80 psi.
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Note : This Report is responsible for designated Samples only, Reproduction of
this report or parts without a written approval is strictly prohibition.
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The Sample sent has been preserved for thirty days since the date issued.
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5. Pressure Gauge : Comparison by the Standard Pressure Gauge before

- testing.
Table-3
Pressure Value Standard Pressure Gauge Pressure Gauge #1
(psi) (psi) (psi)
5,000 5,000 4,500
10,000 10,000 9,500
15,000 15,000 14,000
Note : (1)Between 5,000 to 10,000 psi, the Pressure Gauge’s(#1) Value was read 500 psi less

than Standard Pressure Gauge ; At 15,000 psi, it was read 1,000 psi less than Standard
Pressure Gauge.

(2)All Hydrostatic tests’ value shown by “Gauge #1”.

(3 The Nitrogen’s Pressure Gauge without Comparison by Standard Pressure Gauge.

6. Test Method :
6.1 Test Fluid : Water and Nitrogen
6.2 Test Pressure : Follow the Table-2 (Test Pressure)
6.3 Holding Time : 5 min

7. Test Result
Vee-Lok Instrument Valves Hydrostatic Test with Water

8. Test Figure

at 80 psi.

No. | Part No. of Samples Tested et (}I:r;:)s e Result
1 BNVS4MF 9,000 No Leakage
2 HBNVS8MF 9,000 No Leakage
3 HBNVS8MF10 15,000 No Leakage
4 2VMO1S8MF 9,000 No Leakage
5 HPBVO1S8FF 9,000 No Leakage
6 CVO1S8FF 9,000 No Leakage
Ball Valves Pressure Test with Nitrogen
No. | Part No. of Samples Tested s ggj s Result
5 HPBVO01S8FF 80 No Leakage
Note : No.5 passes high pressure test at 9,000 psi and low pressure emission test

ek
Note
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{145

T
Fig-01 “Standard Pressure Gauge” Fig-02 Calibration Tag (Standard Gauge)

Fig-05 No.l Hydrostatic Test (9,000 psi)
Vee-Lok Instrument Valve BNVS4MF
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Fig-07 No.2 Hydrostatic Test (9,000 psi) Fig-08 No.3 Hydrostatic Test (15,000 psi)
Vee-Lok Instrument Valve HBNVS8MF Vee-Lok Instrument Valve HBNVS8MF10

Fig-11 No.4 Hydrostatic Test (9,000 psi)
BLOCK & BLEED VALVE

e
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Fig-17 No.6 Hydrostatic Test (9,000 psi) ' Fig-18 No.6 no leakage
Vee-Lok Check Valve :

9. Standard Pressure Gauge’s Calibration Report at Annex-1,
10. This Report total has 7 pages.
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Calibration Report

Calibration & Measurement Laboratory-Taipei

AR Beport No ¢ ERGI0GE = S

Applicant ! VEE-LOK CO., LTD.
Equipment 'I Pressure Gauge
Manufacturer FIEA | Model EN8s? Serial No s
DT " = I v s
Procedure used || GENP=EC-P001-P003 | Received Date 2012/5/23 | Calibration Date | 2012/5/28
Operator fais Lee |‘ Temperature(C ) } 280 1C2. 075 | Relative Hurnidily(%}f: 50.0 X10.0 %
Add.-Cns:t.;mer 3., ¥o.d, Laee 351 Ser. |, Wansbos B, Cueishen Towsship, Teoyuan Caunty 335, Taissn (L0.C. 0 Ltution . Laboratory
Add.-On-Site | |
SGS Standards
i ] i ] 5
Equipment i Manufacturer i Model ' Calibration Date
Pressure Calibrator FLUKE 17 30G : i 2012/4/3 = :
Pressure Module FLUKE THOP31 20012/1/8
- : i . cousmacs
Serial Number f Traceability I Report No. | Due Date
8956005 SGS(KAO) _EKACOZST0N | 2013/4/3
89203102 SGS(KAD) EKACOO22712 2013/1/6
] %
- = i
"y
S
— ———— e i, 5
s : it i IR W ]
@ SGS Taiwan Lid hereby declare that traceability on this report is indirectly or directly ble 10 TAF recognized lab of the ILAC MRA ) or 1o Nahunal \

Metrology Institutes (NM1) + or 1o other international standards {member of the CTPM MRA} + or using accepted values of natural physical constants -
This report with “TAF” symbol is noted herein quality system has been accredited by TAF ¢ Without “TAF" symbol , the report also comply with

the lab's dard calibration operating and ISOIEC 17025 requirements.
& This calibration report is valid only 1o the ftems been calibrated. According to 150 /IEC 17025 , SGS will not provide the determination for Calibration intervai
and #ccepiable level for this i

4 Toreproduce or copy calibration report in partial is not allowed
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Pressure ltem :
Measured Value (psi) Actual Value (psi) Deviation (psi)

5000 5100 -100
6000 6117 -117
7000 7148 -148
8000 8131 -131
9000 9126 -126

Calibration Explanation :

1.Deviation = Measured — Actual

2.Deviation % = [ (Measured - Actual ) + Actual] *100

3.Measured : The value recorded under testing from item- tested.

4.Actual * The value indicated by traceable standard.

5.The uncertainty claimed is for a confidence probability about 95%, This is caleulated
using a coverage factor approximately k=2 at 95% level of confidence.

6.Expanded uncertainty : 500 psi

7.The expanded uncertainty included measurement system variances and item-tested
variance.
- THE END --
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